
Parts List

DESCRIPTIONQTYITEM

WELDMENT, NU-813/819 (S-20) BASE STAND END 36"21

NU-813/819-600 (S-20) BASESTAND CROSS BRACE12

Lateral Brace23

Nutsert 1/4-2024

1/2-13 2-1/2" Leg Leveler45

Bolt G8 3/8-16 X 3 Nickel26

Washer 3/8 SAE Nickel27

Lock Washer 3/8 Internal Tooth SST28

Bolt G2 1/4-20 X 2-1/2 SST49

Acorn Nut 1/4-20 (Low Crown) SST410

Lock Washer 1/4 Internal Tooth SST611

Washer 1/4 SST1012

Bolt G2 1/4-20 X 3/4 SST213

A

B

C

D

E

WITHOUT THE EXPRESS WRITTEN PERMISSION OF NUAIRE INC.

NUAIRE INC. AND IS NOT TO BE DIVULGED OR USED IN ANY MANNER 

THE INFORMATION CONTAINED HEREIN IS THE EXCLUSIVE PROPERTY OF

  PROPRIETARY

MATERIAL

TITLE

ANGLES 2
DECIMALS .032

ARE IN INCHES

-TOLERANCES-

SPECIFIED DIMENSIONS

UNLESS OTHERWISE

CHKD

DATE

DFTM

TM

SHEET
OF

PROJECT

NUMBER

 

 

PART

NUMBER

NU-800-127 BASESTAND ASSEMBLY

1 1 

CD-000136 A

1/31/2022

RN

DF

AS NOTED

5

9 12

2

1

3

13 11 12

10 11 12

1/4-20 NUTSERT CENTER HOLE

BOTH BASE STAND END WELDMENTS

1

6

8

7

REV ECO DESCRIPTION DATE DFTM CHKD

A 000925 RELEASED 1/31/2022 RN DF


